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FCC TEST REPORT

According to

FCC Rules and Regulations Part 15 Subpart C

Applicant : GIGA-BYTE TECHNOLOGY CO., LTD.

No.6, Bau Chiang Road, Hsin-Tien,
Taipei 231, Taiwan

Equipment : Slate PC
Model No. : S1081XX,R2005XX(X=0~9,A~Z,a~z or Blank)
FCC ID. : JCK-S2005-

Address

Trade Name : GIGABYTE

The test result refers exclusively to the test presented test model / sample.,

Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements

of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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History of this test report
B ORIGINAL.
[J Additional attachment as following record:
Attachment No. | Issue Date Description
TEFI1109218 Feb. 23, 2012 | Original.
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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations Part 15 Subpart C

Applicant . GIGA-BYTE TECHNOLOGY CO., LTD.

No.6, Bau Chiang Road, Hsin-Tien,

Address Taipei 231, Taiwan

Equipment : Slate PC

Model No. : S1081XX,R2005XX(X=0~9,A~Z,a~z or Blank)

FCC ID. : JCK-S2005-

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart C (2010).

The test was carried out on Feb. 16, 2012 at Cerpass Technology Corp.

Signature

1 |I f 7 l.l
| f AL

Hill Chen
EMC/RF B.U. Assistant Manager

Cerpass Technology Corp. Issued date : Feb. 23, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 50f 144
FCC ID 1 JCK-S2005-



o

." CERPASS TECHNOLOGY CORP. Report No.: TEFI1109218
1. Report of Measurements and Examinations
1.1 List of Measurements and Examinations
FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . .
15.247(d) | Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 i
21091 . RF Exposure Compliance Pass
2.1093
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

CPU Intel® Atom™ Processor
(O Genuine Windows® 7 Compliant
Display 10.1" 1024x600 LED backlight

System Memory

DDRIII SO-DIMM*1 (Max 4GB)

Chipset

Mobile Intel® NM10 Express Chipsets

Storage Device

e 2.5" 7mm SATA HDD 5400rpm
e Solid State Drive(SSD)

Audio 1.5 Watt Speakers*2, Internal Mic-in
USB 3.0*1, USB 2.0*1, D-Sub, HDMI, RJ45, Mic-in,
I/O Port Earphone-out, SD card reader, DC-in Jack, Docking

Station / Extended Battery Port and SIM card slot *

Communications

10/100/1000 Mbps Ethernet Base-T

802.11b/g/n Wireless

Bluetooth V4.0

Webcam

1.3 Mega Pixel

Battery

Li-polymer, 4000mAh, 29.6Wh(Main)
Li-ion, 2700mAh, 20.25Wh (Extended Optional)

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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2.2 RF Specifications
mini card
Bluetooth Standard | IEEE 802.11b/g/n, Wi-Fi compliant / Bluetooth v4.0/3.0+HS Standard
Host Interface WiFi: PCIE Bluetooth: USB
Major Chipset Realtek 8188CE-VL + CSR BC8510-A06
Dimension 26.65x29.85x3.95 mm
Weight TBC
1 (Main) : WiFi  TX/RX,BT TX/RX
2 (Aux) : WiFi  TX/RX,BT TX/RX
Operating Conditions
Voltage 3.0V~3.6V
Temperature 0-70 oC
Electrical Specifications
Frequency Rande Wi-Fi: 2.4 GHz ISM Bands 2412MHz-2462MHz
quency Rang BT: 2402MHz-2480MHz
Wi-Fi: 802.11 g/n: OFDM 802.11b: CCK(11, 5.5Mbps), QPSK(2Mbps),
Modulation BPSK(1Mbps)
BT: Header GFSK Payload 2M: 4-DQPSK Payload 3M: 8DPSK
Wi-Fi: 802.11b: 16 dBm +/-2dBm 802.11g: 14 dBm +/-2dBm
Output Power 802.11n(HT20): 13 dBm +/-2dBm 802.11n(HT40): 13 dBm +/-2dBm
BT: -6 < Output Power < +4 dBm (Conductive)
Wi-Fi: 802.11b: less than 802.11b: less than -80 dBm (11Mbps)
Receive Sensitivit 802.11g: less than -70 dBm (54Mbps) 802.11n: less than -61 dBm at
Y| HT40 MCS7 less than -64 dBm at HT20 MCS7 BT: BER < 0.1%
(Anritsu 8852B Tx -70Bm)
Wi-Fi: Open Space: TBD Indoor: TBD (The transmission speed may
Operating Range vary according to the environment)
BT: TBD (depending on environment and NB model)
Regulatory TBC
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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2.3 Carrier Frequency of Channels
802.11b, 802.11g, 802.11n HT 20

Channel Frequency(MHz) Channel Frequency(MHZz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437 --- ---
802.11n HT40
Channel Frequency(MHz) Channel Frequency(MHz)
-—- --- 07 2442
- -—- 08 2447
03 2422 09 2452
04 2427 --- --—-
05 2432 --- --—-
06 2437 --- -

2.4 Test Mode and Test Software
a. During testing, the interface cables and equipment positions were varied according to

ANSI C63.4.

b. The complete test system included Mouse and EUT for EMC test. The remote
workstation included Notebook.

c. An executive program, “MPTOOL. BTTEST” under WIN 7 was executed to transmit and
receive data to the remote workstation through WLAN.

d. The following test modes were performed for test:

Test Mode 1: Adapter, Delta / ADP-40PH BB

¢ 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz
¢ 802.11n HT40: CHO03: 2422MHz, CH06: 2437MHz, CH09: 2452MHz
Test Mode 2: Adapter, ADP-18TB A

¢ 802.11b/g/n HT20: CHO1: 2412MHz, CH06: 2437MHz, CH11: 2462MHz
¢ 802.11n HT40: CHO3: 2422MHz, CHO06: 2437MHz, CH09: 2452MHz

2.5 Description of Test System

Device

Manufacturer

Model No.

Description

Mouse

Logitech

OF-2854

Data Cable, USB Shielding 1.85 m

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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2.6 General Information of Test

Test Site :

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location
(OATS2-SD) :

No.68-1, Shihbachongsi, Shihding Township,
Taipei City 223, Taiwan, R.O.C.

FCC Registration Number :

TW1049, TW1061, 390316, 488071

IC Registration Number :

4934B-1, 4934D-1

VCCI Registration Number :

T-1173 for Telecommunication Test

C-4139 for Conducted emission test

R-3428 for Radiated emission test

G-97 for Radiated emission test above 1GHz

Test in Compliance with:

ANSI C63.4-2009
FCC Part 15 Subpart C

Frequency Range Investigated:

Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 25,000MHz

Test Distance:

The test distance of radiated emission from antenna to
EUT is 3 M.

2.7 Measurement Uncertainty

Measurement Item

Uncertainty

Radiated emission +4.11dB
Peak Output Power(conducted) | £1.38dB
Peak Output Power(Radiated) +1.70dB
Power Spectral Density +1.39dB
Radiated emission(3m) +4.11dB
Radiated emission(10m) +3.89dB

Report No.: TEFI11109218
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3. Antenna Requirements
3.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.
And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6dBi.
3.2 Antenna Construction and Directional Gain
Antenna Type: PCB Antenna
Antenna Gain: 1.9 dBi
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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4. Test of Conducted Emission
4.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-2009
Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the
ground plane as shown in section 2.2. The interface cables and equipment positioning were
varied within limits of reasonable applications to determine the position produced maximum
conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB pV) (dB pV)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0 -30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

-~ 0 o o0 T

The frequency range from 150 kHz to 30 MHz was searched.

@

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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4.3 Typical Test Setup
LT H
E i< _» 10cm i
E EUT%\/ E
YAl R D=z ’
| 0 .
E | N\ - ﬁ\> 80cm !
1 oo HJ \ — L
i 80cm —° E
i 0// —0 |
/| LISN v LISN |,
Y A ]
4.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
EMI Receiver R&S ESCI 100443 2012/01/12 2013/01/11
LISN Schwarzbeck | NSLK 8127 | 8127-516 2011/05/05 2012/05/04
LISN Schwarzbeck | NSLK 8127 | 8127-568 2011/08/24 2012/08/23
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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4.5 Test Result and Data
Power . | AC 120V Pol/Phase ;| LINE
Test Mode 1 ;| 802.11g, CH1 Temperature  :| 24 °C
Test Date 1|1 2012/02/13 Humidity 11 58 %
1000 dBu¥
\ Class B Conduction[QR)
[ |
50 l
0.0
0.150 0.5 [MHz) b 30.000
Frequency Factor | Reading Level Limit |Margin y
No- | " MHz) | (dBuY) | (@Buv) | (@Buv) | (@Buv) | (@B) |Petectr|PF
1 0.1860 0.09 56.73 56.82 64.21 -7.39 QP P
2 0.1860 0.09 35,57 35.66 5421 |-1855] AVG | P
3 0.1980 0.09 56.03 56.12 63.69 | -7.57 QP P
4 0.1980 0.09 38.99 39.08 53.69 |[-1461| AVG | P
5 0.2540 0.09 50.32 50.41 61.62 |-11.21| QP P
6 0.2540 0.09 30.54 30.63 51.62 |-2099] AVG | P
7 0.3100 0.09 43.27 43.36 5097 |-16.61| QP P
8 0.3100 0.09 20.25 20.34 4997 |-29.63 AVG | P
9 14.4340 0.51 38.99 39.50 60.00 |-20.50( QP P
10 14.4340 0.51 31.16 31.67 50.00 [-18.33] AVG | P
11 28.4340 0.74 32.56 33.30 60.00 |-26.70f QP P
12 28.4340 0.74 26.16 26.90 50.00 |-23.10] AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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Power AC 120V Pol/Phase :| NEUTRAL
Test Mode 1 802.11g, CH1 Temperature :| 24 °C
Test Date 2012/02/13 Humidity 1| 58 %
100.0 dBu¥Y
\ Class B Conduction[QP)
I
50 1 B
|
0.0
0.150 0.5 [MHz) 5 30.000
Frequency Factor | Reading | Level Limit |Margin ;
No- | “MHz) | @Buv) | @Buv) | @Buv) | (@Buv) | (aB) |Petectr| PP
1 0.1539 0.1 51.81 51.92 65.78 |[-13.86 QP P
2 0.1539 0.11 27.20 27.31 5578 |[-28.47 AVG | P
3 0.1780 0.11 47 91 48.02 64.57 |-16.55| QP P
4 0.1780 0.11 26.13 26.24 5457 |[-28.33] AVG | P
5 0.1980 0.1 55.84 55.95 63.69 -7.74 QP P
6 0.1980 0.11 39.18 39.29 53.69 [-14.40( AVG | P
7 0.2620 0.11 49.27 49.38 61.36 |-11.98| QF P
8 0.2620 0.11 31.47 31.58 51.36 [-19.78] AVG | P
9 3.9540 0.28 31.92 32.20 56.00 |-23.801 QP P
10 3.9540 0.28 17.45 17.73 46.00 |[-28.27| AVG | P
11 14.3180 0.52 40.11 40.63 60.00 |-19.37| QP P
12 14.3180 0.52 31.35 31.87 50.00 [-18.13| AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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Power ;| AC 120V Pol/Phase .| LINE
Test Mode 1 . 1 802.11n HT20, CH1 Temperature :| 24 °C
Test Date 1 2012/02/13 Humidity 11 58 %
100.0 dBu¥
\ Clazs B Conduction(QF)
|
&0 )ﬁ
0.0
0.150 0.5 [MHz]) 5 30.000
Frequency Factor | Reading | Level Limit  |Margin ;
No- | "MHz) ~ | @Buv) | (@Buv) | (@Buv) | (@Buv) | (@B) |Peecr| PR
1 0.1940 0.09 52.91 53.00 63.86 |-10.86| QP P
2 0.1940 0.09 37.39 37.48 53.86 |[-16.38] AVG | P
3 0.2260 0.09 4274 42.83 62.59 |-19.76] QP P
4 0.2260 0.09 14.73 14.82 5259 |[-37.77] AVG | P
5 0.2660 0.09 4522 45 .31 61.24 |-1593| QP P
6 0.2660 0.09 27.30 27.39 51.24 |-23.85] AVG | P
7 13.4740 0.49 34.44 34.93 60.00 |-25.07| QP P
8 13.4740 0.49 26.61 27.10 50.00 [-22.90] AVG | P
9 15.8740 0.54 37.74 38.28 60.00 |-21.72| QP P
10 15.8740 0.54 28.78 29.32 50.00 |[-20.6e8] AVG | P
11 27.6340 0.72 31.06 31.78 60.00 |-28.221 QP P
12 27.6340 0.72 24.73 25.45 50.00 |[-24.55] AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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Power ;| AC 120V Pol/Phase :| NEUTRAL
Test Mode 1 . 1 802.11n HT20, CH1 Temperature :| 24 °C
Test Date 1 2012/02/13 Humidity 11 58 %
100.0 dBu¥Y
\ Clazs B Conduction[QP]
B [
50
0.0
0.150 0.5 [MHz) 5 30.000
Frequency Factor | Reading | Level Limit |Margin .
No- | " “MHz) | (@Buv) | (@Buv) | (@Buv) | (@Buv) | (@B) |Peecer|PF
1 0.1539 0.11 50.55 50.66 65.78 |-1512| QP P
2 0.1539 0.11 26.41 26.52 5578 |[-29.26] AVG | P
3 0.1620 0.11 49.67 49.78 65.36 | -15.58| QP P
4 0.1620 0.11 23.17 23.28 55.36 |[-32.08] AVG | P
5 0.1940 0.11 53.30 53.41 63.86 |-10.45] QP P
6 0.1940 0.11 37.98 38.09 53.86 |[-15.77| AVG | P
7 0.2700 0.11 45.59 45.70 61.12 |-15.42| QP P
8 0.2700 0.11 28.34 28.45 5112 |-22.67| AVG | P
9 3.8020 0.28 31.77 32.05 56.00 [-23.95] QP P
10 3.8020 0.28 18.09 18.37 46.00 |-27.63] AVG | P
11 14.1780 0.52 38.32 38.84 60.00 |-21.16] QP P
12 14.1780 0.52 30.21 30.73 50.00 [-19.27] AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
Cerpass Technology Corp. Issued date : Feb. 23, 2012 ¢
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase LINE
Test Mode 1 802.11n HT40, CH3 Temperature :| 24 °C
Test Date 2012/02/13 Humidity | 58 %
100.0 dBu¥
\ Class B Conduction(QP)
[
50 ;
0.0
0.150 05 [MHz) 5 30.000
No. | Freenel T ot [aes | oy | iy | oo e
1 0.1660 0.09 48.81 48.90 65.15 |-16.25[ QP P
2 0.1660 0.09 25.36 25.45 5515 [-29.70f AVG | P
3 0.1900 0.09 51.97 52.06 64.03 [-11.97] QP P
4 0.1900 0.09 35.88 35.97 54.03 |-18.06] AVG | P
5 0.2100 0.09 48.60 48.69 63.20 |[-14.51] QP P
6 0.2100 0.09 28.37 28.46 53.20 |-24.74 AVG | P
7 10.1820 0.43 32.59 33.02 60.00 |-26.98[ QP P
8 10.1820 0.43 23.59 24.02 50.00 |[-25.98] AVG | P
9 13.1059 0.49 35.03 35.52 60.00 |[-24.48] QP P
10 13.1059 0.49 27.70 28.19 50.00 [-21.81] AVG | P
11 15.1300 0.53 36.71 37.24 60.00 [-22.76] QP P
12 15.1300 0.53 27.98 28.51 50.00 [-21.49( AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1109218
Power ;| AC 120V Pol/Phase :| NEUTRAL
Test Mode 1 : | 802.11n HT40, CH3 Temperature :| 24 °C
Test Date | 2012/02/13 Humidity | 58 %
100.0 dBu¥
\ Class B Conduction[QF)
|
50 'l
0.0
0.150 0.5 [MHz) 5 30.000
Frequency Factor | Reading | Level Limit  [Margin ;
No- | " “MHz) | (@Buv) | (dBuv) | (@Buv) | (@Buv) | (@B) |Petecr|PF
1 0.1539 0.11 50.78 50.89 65.78 [-14.89] QP P
2 0.1539 0.11 26.52 26.63 5578 |-29.15( AVG | P
3 0.1780 0.11 47.32 47.43 64.57 [-17.14] QP P
4 0.1780 0.11 25.16 25.27 5457 1-29.30( AVG | P
5 0.2020 0.11 51.70 51.81 63.52 [-11.71] QP P
6 0.2020 0.11 35.99 36.10 5352 |-17.42 AVG | P
7 0.2620 0.11 45.35 45.46 61.36 [-15.90] QP P
8 0.2620 0.11 29.24 29.35 51.36 |-22.01| AVG | P
9 4.0700 0.28 31.47 31.75 56.00 |-24.25| QP P
10 4.0700 0.28 18.37 18.65 46.00 [-27.35] AVG | P
11 16.5020 0.56 38.43 38.99 60.00 [-21.01] QP P
12 16.5020 0.56 31.36 31.92 50.00 |-18.08 AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1109218
Power . | AC 120V Pol/Phase ;| LINE
Test Mode 2 ;| 802.11g, CH1 Temperature  :| 24 °C
Test Date : 1 2012/02/13 Humidity | 58 %
100.0 dBu¥
\ Class B Conduction[QF)
I
50 i
0.0
0.150 0.5 [(MHz) 5 30.000
Frequency Factor | Reading | Level Limit |Margin ;
No- | " “MHz) | (@Buv) | (dBuv) | (dBuv) | (@Buv) | (@B) |Peteer| PF
1 0.2100 0.09 46.97 47.06 63.20 |-16.14] QP P
2 0.2100 0.09 29.55 29.64 53.20 [-23.56] AVG | P
3 0.2620 0.09 44 .41 44.50 61.36 |-16.86] QP P
4 0.2620 0.09 32.48 32.57 51.36 [-18.79] AVG | P
5 4.0260 0.27 3717 37.44 56.00 [-18.56] QF P
6 4.0260 0.27 26.64 26.91 46.00 |-19.09] AVG | P
7 6.8660 0.35 38.48 38.83 60.00 [-21.17| QP P
8 6.8660 0.35 30.25 30.60 50.00 [-19.40] AVG | P
9 8.4300 0.39 47 .63 48.02 60.00 |-11.98] QP P
10 8.4300 0.39 37.67 38.06 50.00 [-11.94f AVG | P
11 20.8460 0.63 30.26 30.89 60.00 [-29.11| QP P
12 20.8460 0.63 23.66 24.29 50.00 [-25.71] AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase :| NEUTRAL

Test Mode 2 802.11g, CH1 Temperature :| 24 °C

Test Date 2012/02/13 Humidity | 58 %

100.0 dBuVY
\ Class B Conduction[QF)
I
50 5t
i
0.0
0.150 0.5 [MHz) 5 30.000
Frequency Factor | Reading | Level Limit |Margin ;

No- 1 " MHz) | (@Buv) | (@Buv) | @Buv) | @Buv) | (@B) |Peer|PF
1 0.1940 0.1 49.99 50.10 63.86 |-13.76] QP P
2 0.1940 0.1 36.39 36.50 53.86 [-17.36| AVG | P
3 0.2740 0.11 42.48 42.59 60.99 |-18.40( QP P
4 0.2740 0.1 30.35 30.46 5099 [-20.53| AVG | P
5 0.3260 0.10 37.10 37.20 5955 [-22.35 QP P
6 0.3260 0.10 21.78 21.88 4955 |-27.67| AVG | P
7 4.0140 0.28 35.53 35.81 56.00 [-20.19( QP P
8 4.0140 0.28 26.16 26.44 46.00 |-19.56] AVG | P
9 8.5460 0.40 48.06 48.46 60.00 |-11.54] QP P
10 8.5460 0.40 39.76 40.16 50.00 | -984| AVG | P
11 21.1780 0.65 30.85 31.50 60.00 |-28.50 QP P
12 21.1780 0.65 22.28 22.93 50.00 [-27.07 AVG | P

Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss

Cerpass Technology Corp.
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1109218
Power ;| AC 120V Pol/Phase .| LINE
Test Mode 2 . 1 802.11n HT20, CH1 Temperature :| 24 °C
Test Date 1 2012/02/13 Humidity 11 58 %
100.0 dBu¥Y
\ Class B Conduction{QF]
[
50
X
0.0
0.150 0.5 [(MHz) 5 30.000
Frequency Factor | Reading | Level Limit  |Margin y
No- | " “MHz) | (@Buv) | (dBuv) | (@Buv) | (dBuv) | (@B) |Peectr| PF
1 0.1900 0.09 48.98 49.07 64.03 |-14.96( QP P
2 0.1900 0.09 35.72 35.81 5403 [-18.22 AVG | P
3 0.2300 0.09 35.55 35.64 62.45 |-26.81| QP P
4 0.2300 0.09 25.02 25.11 5245 |-27.34] AVG | P
5 3.5460 0.26 39.91 40.17 56.00 [-15.83 QP P
6 3.5460 0.26 30.58 30.84 46.00 |-1516( AVG | P
7 6.9500 0.35 38.66 39.01 60.00 |-20.99( QP P
8 6.9500 0.35 30.51 30.86 50.00 [-19.14 AVG | P
9 8.4100 0.39 48.95 49.34 60.00 |-10.66( QP P
10 8.4100 0.39 39.57 39.96 50.00 [-10.04] AVG | P
11 21.6780 0.64 30.48 31.12 60.00 |-28.88 QP P
12 21.6780 0.64 21.83 22.47 50.00 |[-27.53] AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1109218
Power ;| AC 120V Pol/Phase :| NEUTRAL
Test Mode 2 . 1 802.11n HT20, CH1 Temperature :| 24 °C
Test Date 1 2012/02/13 Humidity 11 58 %
100.0 dBu¥
\ Class B Conduction[QP)
|
50
0.0
0.150 0.5 [(MHz) 5 30.000
Frequency Factor | Reading | Level Limit [Margin ;
No- | " "MHz) | (@Buv) | (@Buv) | (@Buv) | (dBuv) | (aB) |Petecr|PF
1 0.1980 0.11 47.57 47.68 63.69 |[-16.01] QP P
2 0.1980 0.11 35.14 35.25 53.69 |-18.44] AVG | P
3 0.2580 0.11 41.61 41.72 61.49 [-19.77] QP P
4 0.2580 0.11 32.11 32.22 5149 |-19.27] AVG | P
5 3.5460 0.27 35.20 35.47 56.00 |-20.53| QP P
6 3.5460 0.27 23.16 23.43 46.00 |[-2257] AVG | P
7 6.2580 0.34 36.52 36.86 60.00 |[-23.14] QP P
8 6.2580 0.34 26.97 27.31 50.00 |-22.69] AVG | P
9 8.3900 0.39 47.76 4815 60.00 [-11.85] QP P
10 8.3900 0.39 39.30 39.69 50.00 |-10.31] AVG | P
11 21.0060 0.65 30.33 30.98 60.00 [-29.02] QP P
12 21.0060 0.65 23.32 23.97 50.00 |-26.03] AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1109218
Power ;| AC 120V Pol/Phase .| LINE
Test Mode 2 : | 802.11n HT40, CH3 Temperature :| 24 °C
Test Date ;| 2012/02/13 Humidity 1| 58 %
100.0 dBu¥
\ Clazs B Conduction[QR)
[
50
%
I
0.0
0.150 0.5 [MHz) 5 30.000
Frequency Factor | Reading | Level Limit  |Margin ;
No- | " “MHz) | (@Buv) | (@Buv) | (@Buv) | (@Buv) | (@B) |Peecr|PF
1 0.1940 0.09 49.83 49.92 63.86 |-13.94| QP P
2 0.1940 0.09 37.70 37.79 53.86 |-16.07| AVG | P
3 0.6260 0.11 37.94 38.05 56.00 |-17.95| QP P
4 0.6260 0.11 19.54 19.65 46.00 |-26.35] AVG | P
5 0.8940 0.14 37.99 38.13 56.00 [-17.87 QP P
6 0.8940 0.14 26.15 26.29 46.00 |-19.71] AVG | P
7 3.5980 0.26 40.78 41.04 56.00 |-14.96] QP P
8 3.5980 0.26 30.36 30.62 46.00 |-15.38] AVG | P
9 8.3780 0.39 43.28 43.67 60.00 |-16.33] QP P
10 8.3780 0.39 32.64 33.03 50.00 |-16.97| AVG | P
11 16.0900 0.54 29.18 29.72 60.00 |-30.28| QP P
12 16.0900 0.54 22.04 22.58 50.00 |-27.42] AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1109218
Power : | AC 120V Pol/Phase :| NEUTRAL
Test Mode 2 : | 802.11n HT40, CH3 Temperature :| 24 °C
Test Date | 2012/02/13 Humidity | 58 %
1000 dBu¥Y
\ Class B Conduction[QF)
|
50 ;
‘. , .
0.0
0.150 0.5 [(MHz]) 5 30.000
Frequency Factor | Reading Level Limit  |Margin ;
No. | " “MHz) | (@Buv) | (@Buv) | (@Buv) | (@Buv) | (aB) |Peecr| PF
1 0.1940 0.11 48.92 49.03 63.86 |-14.83] QP P
2 0.1940 0.11 37.60 37.71 5386 |-16.15] AVG | P
3 0.5460 0.11 41.13 41.24 56.00 |-14.76] QP P
4 0.5460 0.11 26.87 26.98 46.00 |-19.02( AVG | P
5 0.8980 0.15 39.60 39.75 56.00 |-16.25( QP P
6 0.8980 0.15 27.66 27.81 46.00 |-1819( AVG | P
7 3.5500 0.27 38.95 39.22 56.00 |-16.78] QP P
8 3.5500 0.27 27.62 27.89 46.00 |-1811 AVG | P
9 8.3940 0.39 4312 43.51 60.00 |-16.49] QP P
10 8.3940 0.39 32.85 33.24 50.00 |-16.76 AVG | P
11 18.4340 0.60 31.36 31.96 60.00 [-28.04 QP P
12 18.4340 0.60 26.53 2713 5000 |-2287 AVG | P
Remarks: 1. Result = Read Value + Factor
2. Factor = LISN (ISN) Factor + Cable Loss
73 _
Test engineer: L//-/J AN
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4.6 Test Photographs

Front View

Rear View
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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5. Test of Radiated Emission

5.1 Test Limit
Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in
ANSI C63.4-2009. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions for unintentional
device, according to § 15.109(a), except for Class A digital devices, the field strength of radiated
emissions from unintentional radiators at a distance of 3 meters shall not exceed the following

values:
Frequency Distance Radiated Radiated
(MH2z) Meters (M VIM) (dB p VI M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10
meters shall not exceed the below table.

Frequency Distance Radiated
(MHz) Meters (dB p VI M)
30-230 10 30

230-1000 10 37

5.2 Test Procedures

b. The EUT was placed on a rotatable table top 0.8 meter above ground.

c. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

d. The table was rotated 360 degrees to determine the position of the highest radiation.

e. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

f.  For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

g. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

h. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method
and reported.

i. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

j.  “Cone of radiation” has been considered to be 3dB bandwidth of the measurement antenna.

Cerpass Technology Corp. Issued date : Feb. 23, 2012
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5.3 Typical Test Setup

Below 1GHz Test Setup

Antenna

v Equipment under Test
—
«——*  3m —»|
0.8M
Turn Table
) \ Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
4@ Equipment under Test
——
- 3 H
HR=]]
Turn Table

NAVWAW

.

'x \ Absorber
Ground Plane

Receiver

5.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Amplifier Agilent 8447D | 2944A10531 2012/01/13 | 2013/01/12
Bilog Antenna Schaffner |CBL6112D 22242 2012/01/12 | 2013/01/11
EMI Receiver R&S ESCI 101200 2011/07/26 | 2012/07/25
Spectrum Analyzer R&S FSP40 100047 2011/05/05 | 2012/05/04
Horn Antenna EMCO 3115 31589 2011/05/02 | 2012/05/01
Preamplifier Agilent 8449B | 3008A01954 | 2011/03/02 | 2012/03/01
Cerpass Technology Corp. Issued date : Feb. 23, 2012
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5.5 Test Result and Data

Power AC 120V Pol/Phase . | VERTICAL
Test Mode 1 .| 802.11g, CH1 Temperature : | 20 °C
Memo Humidity 1| 68 %
80 Level (dBuVim) Date: 2012-02-16
CLASS-B
| J
40 3 4 56
! 2
030 85 140, 195, 250, 305
Frequency (MHz)
Read ANT Tab
Item Freg Value Factor Result Limit Margin Femark Fos Fos
MHz dBuV dB/m dBuV/m dBuV¥/m dB cm Dag
1 38.80 37.85 -1.68 36.27 40,00 -3.73% oP 100 280
2 100.95 43,62 -2.56 35.06 43,50 -2.44 Faalk 100 260
3 125.70 42 .48 -5 .38 37.10 43.30 -6.40 Fealk 100 J60
4 180.15 43%.00 -5.15 37.85 43.50 -5.65 QP 100 260
3 2198.75 43.31 -6.04 37.27 46.00 -8.73 Feak 100 360
& 230.20 45.1% -7.84 37.55 46.00 -8.65 Peak 100 260
Hotes:

1. Resulr = Read Value + Factor

2. Factor = Antenna Factor + Cable Los= - Amplifier

2. The resoluticn bandwidth of testc receiver/spectrum analyzer is 120EH:z
and video bandwidth i3 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4., All emiasion below 1GHz at £802.11b/g/n mode are all the same, so the
802.11g/n mode chosen as representative in final test,

5. According to technical experiences,all spuricus emission of 802.11g/n
mode at channel 1,6,11 or 3,6,39(for HI40) are almost the same below
1GHz, =20 that the channel 1 or 3(for HT40)was chosen as representative
in final tesrc.

6. The data i= wor=e case,
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Report No.: TEFI11109218

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH1 Temperature 20 °C
Memo Humidity 68 %
80 Level (dBuVim) Date: 20120216
CLASS-B
4 5 B
2
40 1 3
0300 440, 580, 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Resulc Limic Margin Remark Poa Pos
MHz dBuv dB/m dBuV/m dBuV/m dB cm Deg
i | 400,10 42.08 -£.35 36.70 4&.00 -8.30 Peak 100 o
2 567.40 az.39 7.11 39. 50 £6.00 —6.80 Peak 100 o
3 665.40 38.36 =1.31 37.05 46.00 -8.85 Feak 100 0
4 734.00 35.82 6.92 42.74 46.00 -3.486 2 100 0
5 798.40 36.52 5.82 42.34 46.00 -3.66 QP 100 o
& 833.50 32.46 8,44 41.80 46.00 -4.10 oP 100 0
Hotes:

1. Resaulr = Read Value + Faccor

2. Facrtor = hintenna Faccor + Cable Losa - hZmplifier

3. The resclution bandwidth of tesat receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, All emission below 1GHz at 802.11b/g/n mode are all the same,soc the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.1lg/n
mode at channel 1,6,11 or 3,6,9(for HI40) are almost tche same below
1GHz,s0 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

€. The data 1= worse case,

Cerpass Technology Corp.
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Power ;| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 .| 802.11g, CH1 Temperature : | 20 °C
Memo : Humidity 1| 68 %

80 Level (dBuVim) Date: 2012.02-16

CLASS-B

40 I

1 5 8

a2 4
3
030 85. 140, 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Resultc Limic Margin Remark Fos Fos
MHzZ dBuv dB/m dBuV/m dBuv/m dB cm D=g
1 36.05 35 .44 -6.78 28 .68 40 .00 -11.54 Feak 100 280
2 50.08 35.16 -5.08 26.08 40.00 -13.582 Peak 100 360
3 133.13 36.45 -15.78 20.66 43.50 -22.84 Peak 100 360
4 169.98 37.65 =10.97 26.68 43.50 -1&.8 Peak 100 360
5 254.13 42.39 -13.51 28.88 46.00 =17.12 Peak 100 360
& 266.50 44 31 -15_4%4 30.37 4500 -15.63 Peak 100 360
Hotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Los= - Amplifiser

3. The resplution bandwidch of teat receiver/spectrum analyzer is 120HH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. All emission below 1GHz at 802.11b/g/n mode are all the same,sc the
g02.11g/n mode chossn As repressntative in final Test,

5. According to technical experiences all apurious emiassion of 202.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,=s0 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

6, IThe data 1= worse cass,

@
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH1 Temperature 20 °C
Memo Humidity 68 %

0 Level (dBuVim) Date: 2012-02-16
CLASS.B
5 6
4
40 2 3
4
0300 240, 580. 720. 260, 1000
Frequency (MHz)
Re=ad Ant Tab
Item Freq Value Factor Resulc Limit Margin REemark Fos Pos
MHz dBuV dB,/m dBu¥V/m dBu¥V/m dB cm Deg
i 399.40 42 .80 -9.28 35.52 46.00 -12.48 Peak 100 ]
2 €27.60 32.14 3.82 36.06 46.00 -5.594 Feak 100 0
3 732.60 33.68 3.98 37.66 46.00 -8.34 Peak 100 0
4 800.50 33.186 6.14 39.30 46.00 -6.70 Peak 100 0
5 B40.40 31.35 8.582 35.87 456.00 -6.13 Peak 100 0
& 931.40 35.53 £.E4 42.17 4£.00 -3.83 QP 100 0
Hotes:
1. Result = Read Value + Factor
2. Facrtor = Antenna Factor + Cable Loss - Amplifier
3. The resclution bandwidth of teat receiver/apectrum analyzer is 120KHz

un

and video bandwidth 1= 300kHZ for Peak detection and Quasi-peaak
detection at frequency below 1GHz.

All emis=sion below 1GHz at 802.1l1b/g/n mode are all the same,so the
B02.11g/n mode chosen a=s representative in final testc.

According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HIS0) are almoat the =ame below
1GHz,s0 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

FCC ID 1 JCK-52005-

[
Power AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1| 802.11b, CH1 Temperature : | 20 °C
Memo Humidity .| 68 %
o7 Level (dBuVim) Date: 2012-02-16
CLASS-B
CLASS-B (AVG)
49 1
0 1000 5800, 10600, 15400, 20200, 25000
Frequeancy (MHZ)
Read Ant Iab
Item Fregq Value Factor Resulc Limit Margin Remark Pos FPos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4825.34 42.54 5.64 48.18 74.00 -25.82 Peak 130 201
Hotes;

1. Result = Read Valu= + Factor

2. Factor = tenna Factor + Cable Loas - Amplifier

3. The resclution bandwidth of test receiver/apectrum analyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
decection at frequency below 1GH=z.

4. The resclution bandwidch of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detecticon at frequency above
1GH=.

5. The resoluction bandwidch of test receiver/apectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GH=z.

€. The other emissions is too low to be measured.

7. The data is worse caas.

@
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11b, CH1 Temperature 20 °C
Memo Humidity 68 %
- Level (dBuV/im) Date: 2012-02-16
CLASS-B
CLASS.B [AVG)
49 1
u1ﬂﬂﬂ 5800. 10600. 15400. 20200 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Resulc Limic Margin Remark Fos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4824.50 44.16 3.95 48.11 74.00 -25.85 Feak 130 58
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3: The resclution bandwidth of test receiver/spectrum analyzer is 120EHz
and wvideo bandwidch is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of tesat receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

£. The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at freguency above 1GHZ.

6. The other smissions is too low to be measured.

s The data is worse case.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11b, CH6 Temperature 20 °C
Memo Humidity 68 %
o7 Level (dBuVim) Date: 2012-02-16
CLASS-B
CLASS-B [AVG)
49 1
u1ﬂlJD 5800. 10600. 15400. 20200 25000
Frequency (MHz)
Raad Ant Tab
Item Freg Value Factor Resulc Limic Margin Remark Fos FPos
MHz dBuV dB/m dBuV/m dBuV/m dB om Deg
1 4873.13 41.1%9 &6.57 47 .76 74 .00 -28.24 Feak 130 201
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth 1= 300kHz for Peak detection and Quasi-peak
decection at freguency below 1GHz,

4, The resplution bandwidch of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wvideo bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GH=z.

6. The cother emissions is too low to be measured.

7. The data is worse case,

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11b, CH6 Temperature 20 °C
Memo Humidity 68 %
o7 Level (dBuVim) Date: 2012-02-16
CLASS-B
CLASS-B (AVG)
49 1
0 1000 5800. 10600, 15400, 20200. 25000
Frequency (MHz)
Read Ant Tah
Item Freg Value Factor Result Limit Margin Remarlk Fos Fos
MHz dBuv dB/m dBuV/m dBuV/m dB cm Deg
4874 .11 40 .48 4.73 45.1% 74 .00 -28.81 Feak 130 58

1.

-

- The other
. The data is worse case.

Result = Read Value + Factor

. Factor = Antenna Factor + Cable Loss - Amplifier
. The resolution bandwidch of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz

and video bandwidth 1s 3MHzZ for Peak detection at rfrequency above
1GHZ.

. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz

and video bandwidth is 3MHz (detector sample mode) for Average
dactection at Ifregqueancy above 1GHZ.

emissions is too low to be measured.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Feb. 23, 2012
Page No. : 36 of 144
FCC ID : JCK-S2005-



CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11b, CH11 Temperature 20 °C
Memo Humidity 68 %
a7 Level (dBuVim) Date: 2012-02-16
CLASS-B
CLASS-B (AVG)
40 1
91000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Takb
Item Freq Value Factor Resulc Margin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4924.51 41.05 T.16 48.21 =25.79 Feak 130 201

+ Result = Read Value + Factor

1

2. Factor = Antenna Factor + Cable Loas - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidcth i= 300kHz for Feak detection and Quasi-peak

detection at frequency below 1GHZ.

4. The reacluticon bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 3MHz for Peak detection at frequency above

1GHz.

5. The rescluticn bandwidth of test receiver/spectrum analyzer is 1MHz

and video bandwidth is
detection at fregquency above 1GHZ.
6. The other emissions is

7. The data is worse case,

too low to be measured.

3MHz (detector sample mode) for Average

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11b, CH11 Temperature 20 °C
Memo Humidity 68 %
o7 Level (dBuVim) Date: 20120216
CLASS.B
CLASS-B (AVG)
49 1
0’1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Icem Freq Value Factcor Resulr Limit Margin Remark Pos Pos
MH=z dBuV dB/m dBu¥V/m d4BuV/m dB cm Deg
4526.03 20.6% 2.15 45.79 74 .00 -28.21 Feak 130 28
Hotes:

1. Resulr = Read Value + Factor

2. Factor = Antenna Factor + Cable Los= - Amplifier

3. The reasplution bandwidth of tesat receiver/spectrum analyzer is 120EH:z
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4, The resolution bandwidch of Tesat receiver/spectrum analyzer is 1MiHz
and video bandwidth is 3MHz for Peak detection at freguency above
1GHEZ.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

&. The other emissions is too low to be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date : Feb. 23, 2012
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI11109218
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 | 802.11g, CH1 Temperature 1 120°C
Memo : Humidity .| 68 %
7 Level (dBu\/m) Date: 2012.02-16
CLASS.B
CLASS-B [AVG)
49 1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Fregq Value Factor Resulc Limic Margin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4825.30 41.96 2.64 a7 .60 74 .00 -26.40 Feak 130 201
Hotes:
1. Resnlr = Resad Value + Factor
2. Factor = Antenna Factor 4+ Cable Loss - Amplifier
3. The resplution bandwidth of teat receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidch is 3MHz for Peak detection at Iregquency above
1GH=z.
5. The resplution bandwidrch of teat receiver/apectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
dectection at freguency above 1GH=Z.
&. The other emissicns is too low to be measured.
7. The data is worse case.
@
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH1 Temperature 20 °C
Memo Humidity 68 %
o7 Level (dBuVim) Date: 2012-02-16
CLASS.B
CLASS-B [AVG)
49 1
04000 5300, 10600. 15400. 20200 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remari Fos FPos
MH= dBuv dB,/m dBuV/m dBuV/m dB cm Deg
1 4825.33 41.63 3.9 45,60 74.00 -28.40 Feak 130 58
Hotes

l. Result = Read Valu= + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

5. The resoluticn bandwidth of teat receiver/spectrum analyzer is 120EH:z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
decection at frequency below 1GHZ.

4, The resolution bandwidth of test receiver/spectrum analyzer i= 1MHz
and video bandwidth is 3SMHz for Peak detection at frequency above
1GHEZ.

5. The rescolution bandwidth of tTest receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHZ.

€. The other emissions is too low to be measured.

7. The data iz worse case.

Cerpass Technology Corp. Issued date : Feb. 23, 2012
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH6 Temperature 20 °C
Memo Humidity 68 %
o7 Level (dBuVim) Date: 20120216
CLASS.B
CLASS.-B [AVG)
49 -
l':I1IZI{lIZII S5800. 10600. 15400, 20200 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuvV dB/m dBuV/m dBuvV/m dB cm Deg
1 4875.25 40.82 6.62 47.44 T4.00 -26.56 Feak 130 201
Hotes:

1. Result = Read Valus + Factor

2. Facter = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHZ.

4, The resplution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at fre=quency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured.

7. The daca is worse case.
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."\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1109218
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 | 802.11g, CH6 Temperature : | 20 °C
Memo : Humidity 1| 68 %

- Level (dBuVim) Date: 2012.02-16
CLASS B
CLASS-B [AVG)
49 1
I:|'1IIII?III1I- 5800. 10600, 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor REesult Limic Margin Remark Fos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4872.61 41.00 4,71 45,71 74,00 -28.29 Peak 130 58
Hotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidcth of test receiver/spectrum analyzer is 120EHz
and video bandwidch is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 1= 3MHz for Peak deatection at fraguency above

1GHZ.
5. The rescluticon bandwidth of teat receiver/spectrum analyzer is 1MHz

and video bandwidth ias 3MHz (detector sample mode) for Average
detection at frequency above 1GH=z.

€. The other emissions is too low to be measured,

7. The data is worse case,

Cerpass Technology Corp. Issued date : Feb. 23, 2012
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FCC ID 1 JCK-52005-

<
o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI11109218
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 | 802.11g, CH11 Temperature 1 120°C
Memo : Humidity .| 68 %
7 Level (dBuVim) Date: 2012.02-16
CLASS-B
CLASS.B [AVG)
49 !
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Raad Ant Tab
Item Freg Value Factor Resulc Limic Margin Remark Fos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4924.56 40.54 7.16 47.70 74.00 -26.30 Peak 130 201
HNotes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
decection at fregquency below 1GHzZ,
4. The resclution bandwidch of test raceiver/spactrum analyzer is 1MHZ
and video bandwidch is 3MHz for Peak decection at frequency above
1GH=z.
5. The resaolution bandwidth of test receiver/apectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GH=z.
6. The other emissions is too low to be measured.
7. The data is worse case,
@
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH11 Temperature 20 °C
Memo Humidity 68 %
a7 Level (dBuVim) Date: 20120216
CLASS-B
CLASS-B (AVG)
49 1
u1ﬂ0ﬂ 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Resulc Limit Margin FPos Pos
MHZ dBuv dB/m dBuV/m dBuV/m dBe cm Deg
1 4925.75 40.61 5.15 45.76 74.00 -28.24 130 58
Hotes:

1. Result = Read Values + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EKHz
and video bandwidcth is 300kHz for Peak detection and Quasi-peak
dectection at freguency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detecticon at fregquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidch is 3MHz (detector sample mode) for Average
detection at fregquency above 1GHz.

€. The other emissions is too low to be measured.

7. The data i= worse case.

Cerpass Technology Corp.
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Fax:886-2-2655-8200

Issued date
Page No.
FCC ID

: Feb. 23, 2012
1 44 of 144
: JCK-S2005-



\

/

N

/
\

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11n HT20, CH1 Temperatur 20 °C
Memo Humidity 68 %
20 Level (dBuVim) Date: 2012-02-16
CLASS-B
J
40 I
3
0 30 85, 140, 195, 250, 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limic Margin Remari Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 38.80 37.91 -1.68 36.23 40.00 =-2.77 QF 100 360
2 122.13 41 .68 -4.76 36,92 43.50 -6.58 Peak 100 360
3 133.13 40.61 =6.90 33.71 43.50 =9.7%9 Peak 100 380
4 179.88 1.62 -5.06 36.56 43.50 -6.94 Peak 100 360
5 223.88 43.51 =6.63 36.88 4&.00 =9.12 Peak 100 380
6 232.85 44 .38 =-7.85 36.53 46.00 -5.47 Feak 100 360
Hotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loass - Amplifier

3. The resplution bandwidth of test receiver/spectrum analyzer is 120KH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
decection at frequency below 1GH=Z.

4. All emission below 1GHz at 802.11b/g/n mode are all the same,so
B0Z2.11g/n mode chosen as repressncative in final tesctc.

5. According to technical experiences. all spurious emission of 802.11g/n
mode at channel 1,6,11 or 2,6,9(for HT40) are almoat the same below
1GHz,so that the channel 1 or 3(for HI40)was chosen as repressntative
in final test.

6. The data 13 Worse case.

the

Cerpass Technology Corp. Issued date : Feb. 23, 2012
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power .| AC 120V Pol/Phase VERTICAL
Test Mode 1 1|1 802.11n HT20, CH1 Temperature 20 °C
Memo Humidity 68 %
80 Level (dBuVim) Date: 2012-02-16
CLASS.B
4 5 [
40 1 2 3
%300 440, 580, 720. 860, 1000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 400.10 42.94 -5.39 37.55 46.00 -B.45 Peak 100 o
2 567 .40 32.67 T.11 39.78 46.00 -6.22 Feak 100 o
3 865.40 35.69 -1.31 38.38 46.00 -7.82 Peak 100 o
4 720.00 35.23 6.41 41.64 46.00 -4,.36 QF 100 0
5 797.00 36.17 5.94 42.11 46.00 -3.8 QP 100 0
& 930.00 33.92 8.73 42 .65 46.00 -3.35 QP 100 0
Hotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resoluticn bandwidth of teat receiver/spectrum analyzer is 120EH:z
and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frequency below 1GHZ.

4. All emission below 1GHz at 802.11k/g/n meode are all the same,sc the
802.11g/n mode chosen as representactive in final tesct.
S. According to technical experiences, all apuriocus emiasion of 802.11g/n

mode at channel 1,6,11 ar 3,6,9(for HT40)

are almnst the aame helow

1GHz,;sc0 that the channel 1 or 3(for HI40)was chosen as represencative

in final testc.
6. The data is worse case.
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI11109218
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 1|1 802.11n HT20, CH1 Temperature 1 120°C
Memo Humidity .| 68 %

20 Level (dBuVim) Date: 2012-02-16

CLASS-B

40

1 G

2 4 5
3
030 85, 140. 195. 250, 305
Frequency (MHz)
Read Ant Tab
Item Freq Valus Factor Fssult Limit Margin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 37.70 35.81 -7.05 28.76 40.00 =11.24 Eealk 100 360
2 49.80 35.51 =-9.01 26.50 40.00 -13.580 Peak 100 260
3 134.50 34,35 -14,98 19,37 43.50 -24,13 Feak 100 360
4 170.25 37.41 -11.29 26.12 43.50 -17.38 Feak 100 360
S 250.00 41.45 =13.52 27.93 46.00 =18.07 Peak 100 360
& 257.70 42.35 -13.37 28.98 46.00 -17.02 FPeak 100 360
Hotes:

l, Resuylt = Read Valus + Factor

2. Factor = Antenna Factor + Cable Losas - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidch is 300kHz for Peak detection and Quaai-peak
detecticn at freguency below 1GH=z.

4, All emission below 1GHz at 802.1lb/g/nm mode are all the same,soc the
g02.11g/n mode chosen as representative in final test.

5., According ©o technical experiences. all spuricus emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz, =20 that the channel 1 or 3(for HT40)waa chosen as= representative
in final test.

6. The data is worse case.

@

Cerpass Technology Corp. Issued date : Feb. 23, 2012
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI11109218
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 1|1 802.11n HT20, CH1 Temperature 1 120°C
Memo Humidity .| 68 %

80 Level (dBulV/m) Date: 2012-02-16

CLASS-B
2 3 4 5 4]
40 1
0300 40, 580, 720, 860, 1000
Frequency (MHz)
Re=ad Ant Tab
Item Freg Valus Factor Result Limit Margin Femark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 355.40 47.51 -8.28 38.23 46.00 -7.77 Peak 100 0
i 524.00 41.49 1.28 42.74 46.00 -3.26 Q 10C 0
3 587.00 39.55 1.67 41,22 46.00 -4,78 Qe 100 0
4 714.40 38.87 5.26 42.13 46.00 -3.87 QP 100 0
5 B30.60 33.54 B.59 42.13 46.00 -3.87 QP 100 1]
& 8930.00 35.68 6.82 42 .50 46.00 -3.50 Qe 100 o
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Lo== - Aamplifisr

3. The rescolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth is 300kHz for FPeak detection and Quasi-peak
detection at frequency below 1GHz.

4, All emission below 1GHz at 802.1lb/g/n mode are all the same,=0 the
B02.1lg/n mode chosen as representative in final test,

5. According to technical experiences,all spuricus emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,s0 that the channel 1 or 3(for HI40)was chosen as representative
in final test.

€. The data is worse case.

@
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11n HT20, CH1 Temperature 20 °C
Memo Humidity 68 %
o7 Level (dBuV/m) Date: 2012-02.16
CLASS.B
CLASS-B [AVG)
49 .
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item FIEI:] Value Factor Resulc Limitc H.ﬂrgll" Remark Pos= Pos
MHZ dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4825.94 42,57 5.65 48,22 74.00 -25.78 Peak 130 201
Hotes:

l. Result = Read Value + Factor

Factor = Antenna Factor + Cable Loss - Amplifier
The resclution bandwidch of teat receiver/apectrum analyzer is 120KH=z

and wvides bandwidth is 300kHz for Peak detection and Quasi-pealk
detection at fregquency below 1GHz.

The resoclution bandwidch of test receiver/apectrum analyzer is 1MHz

and video bandwidch is 3MHz for Peak detection act frequency abowve

1GH=z.

decection at freqguency above 1GHz.
&. The other emissions is too low to be measured.

The data is worse case.

(detector sample mode)

The resolution bandwidth of test receiver/spectrum analyzer is 1MH:z

and video bandwidch is 3MHz for Average

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature 20 °C
Memo Humidity 68 %
o7 Level (dBuV/m) Date: 2012-02-16
CLASS.B
CLASS.B (AVG)
49 1
0 3000 5800. 10600. 15400. 20200. 25000
Frequency (MHZ)
Read ANT Tah
Itcem Freq Value= Factor Result Limit Margin Pos Pos
MHz dBuv dB/m dBuV/m dBuV/m dB cm Dag
1 4826.10 42,04 3.98 46,02 74,00 =27 .98 13 58
Hotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The reaplution bandwidth of tear receiver/spesctrum analyzer is 120HHZ
and video bandwidch is 300kHz for Peak detection and Quasi-peak

dectection at Ifrequency below 1GHz.
4, The respglution bandwidth of test receiver/spectrum analyzer i=s 1MHz

and wideo bandwidch ia 3MHz for Peak decection at frequency abowve

1GH=z.

S, The resglution bandwidth of test receiver/spectrum analyzer is 1MHz

and video bandwidth is 3MHz (detector sample mode)

detection at frequency above 1GHZ.

6. The other emissicns is too low to be measured.
7. The data is worse case.

for Average
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“%#” CERPASS TECHNOLOGY CORP., Report No.: TEFI1109218
Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1|1 802.11n HT20, CH6 Temperature 1 120°C
Memo : Humidity .| 68 %
o7 Level (dBuVim) Date: 2012-02-16
CLASS-B

CLASS-B (AVG)

49 1
0 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remar Pos Fos
MHz dBu¥V dB/m dBuV/m dBuV/m dB cm Deg
1 4872.0 41.12 « 55 47 .87 T4.00 -26.33 Feak 1 201
Hotes:

1. Resnlrt = Read Value + Facrtor
2. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z20KH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at freguency below 1GHz.

4, The resglution bandwidch of test receiver/spactrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above

1GHz.

5. The resplution bandwidch of tesat receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average

detection at frequency above 1GHz.
&. The other emissions is too low to be measured.
7. The data i= worse case.
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI11109218
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 1|1 802.11n HT20, CH6 Temperature 1 120°C
Memo : Humidity 1| 68 %
07 Level (dBuVim) Date: 20120216
CLASS-B
CLASS-B [AVG)
49 1
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Bead Ant Tab
Item Freq Value Factor Result Limit Margin Eemark Fos Fos
MHz dBuv dB/m dBuV/m dBuV/m dB cm Deg
1 4872.70 40.66 4.71 45.37 T4 .00 -28.63 FPeak 130 58
Hotes
l. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Lo=s - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHEZ.
4. The resclution bandwidth of test receiver/spectrum analyzer is 1Miz
and video bandwidch is 3MHz for Peak dertection at Ireguency above
1GH=z.
5., The resglution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Averags
detection at frequency above 1GHz.
6. The other emissions is too low To be measured.
7. The data is worse case.
Cerpass Technology Corp. Issued date : Feb. 23, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 52 of 144

FCC ID 1 JCK-52005-



\
/

R

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power .| AC 120V Pol/Phase VERTICAL
Test Mode 1 1|1 802.11n HT20, CH11 Temperature 20 °C
Memo : Humidity 68 %
97 Level (dBuVim) Date: 2012-02-16
CLASS-B
CLASS-B [(AVG)
49 1
D1Dl]ﬂ 5800. 10600, 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Resulc Limic Margin Remark Fos= Fos
MHz dBuWv dB/m dBuV/m dBuV,/m dBs cm Deg
1 4925.90 40.39 7T.17 47.56 T4.00 -26.4949 Feak 130 201
Hotes

1. Result = Read Value + Factor
» Factor = Antenna Factor + Cable Loss - Amplifier

2
3. The resclution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frequency below 1GH=z.

4, The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above

1GHz.

5, The resglution bandwidth of test receiver/spectrum analyzer is 1MHz

and video bandwidth is 3MHz (detector sample mode)
detection at frequency above 1GHZ.

6. The other amissions 1= T©o0 1lowWw TO be measured.

7. The data is worase caas.

for Average
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11n HT20, CH11 Temperature 20 °C
Memo Humidity 68 %
7 Level (dBuVim) Date: 2012-02.16
CLASS-B
CLASS-B (AVG)
49 1
01000 5800. 10600. 15400, 20200 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limic Margin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4523.53 40.5%9 5.15 45.74 74.00 -28.26 Peak 130 58
Hotes:

1. Result = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loas - Amplifier

3. The resplution bandwidcth of test receiver/apectrum analyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The reapnlution bandwidch of tesat receiver/apectrum analyzer ia 1MHz
and video bandwidth is 3MHz for Peak detection at freguency above
1GH=.

5. The resslution bandwidch of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz (detector sample mode) for Average
detection at freguency above 1GHz.

€. The other emissions is too low to be measured.

7. The data is worse cass.
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI11109218
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1|1 802.11n HT40, CH3 Temperature : | 20 °C
Memo : Humidity .| 68 %

80 Level (dBuVim) Date: 2012.02.16

CLASSB
J
405 3 4 5 B
2
0 30 85. 140, 195, 250. 305
Frequency (MHZ)
Raad Ant Tab
Item Freq Value Factor Result Limit Margin Eemark Fos Fos
MHZ dBuvV dB/m dBuV/m dBs om Deg
1 37.70 38.35 -1.78 36.78 =-3.22 QF 100 360
2 49.80 39.45 -6.64 32.81 =7.18% Peak 140 380
3 123.50 42 .69 -4.84 37.85 -5.65 QP 100 380
4 180.15 43.54 =5.15 38.39 =5.11 QP 100 360
5 221.95 43.18 -6.32 36.8 =5.14 Peak 100 360
& 234.88 44 .57 -T7.85 36.72 -5.28 Peak 100 380
Hotes:

l. Result = Read Valu= + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resplution bandwidch of tesrc receiver/apectrum analyzer is 120HH=z
and wvideo bandwidth i3 3J00KHZ for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4. All emiasion below 1GHz at 802.11b/g/n mode are all the same,sc the
B02.11g/n mode chosen as representacive in final cestc.

5. According to technical experiences all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,s0 that the channel 1 or 3 (for HT40)was chosen as represencative
in final test.

&. The data is worse case.

@
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI11109218
Power AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1|1 802.11n HT40, CH3 Temperature 1 120°C
Memo Humidity .| 68 %

80 Level (dBuV/m) Date: 2012-02-16

CLASS.B
. 5 &
40 2-—3
1
0300 40, 580, 720, 260, 1000
Frequency (MHz)
Read Ant Tab
Item Freag Valus Factor Result Limit Margin Remark Fos= Fos
MHz dBuvV dB,/m dBuV/m dBuV/m dB cm Deg
i 400.10 40.57 =-5.3% 35.18 46.00 =-10.82 Feak 100 0
2 566.00 32.17 .78 38.85 46.00 =7.05 Peak 100 0
3 604.50 35.53 2.96 38.49 46.00 -T.51 Feak 100 0
4 T728.40 35.43 6.82 40.25 46.00 =5.75 QF 100 0
5 797.00 36.52 5.94 42 .46 46,00 -3.54 e, 100 0
& 930.00 35.70 8.73 42.43 46.00 -3.587 QP 100 0
Hotes:

1. Resnlr = Read Value + Faccor

2. Factor = AnTtenna Factor <+ Cable Los=s - Amplifisar

3. The reaclution bandwidth of test receiver/aspectrum analyzer is 120EHz
and video bandwidcth is 300kHz for Peak dectection and Quasi-peak
detection at frequency below 1GHz.

4, All emission below 1GHz at 802.11b/g/n mode are all the same, s0 the
B02.11g/n mode chosen as representative in final test,

5. According to technical experiences,all apuriocus emission of 802.11g/n
mode at channel 1,6,11 or 3,6,3(for HI40) are almost the same below
1GHz, a0 that the channel 1 or 3(for HT40)was chosen as representative
in final tesc.

&. The data is worse case.

@
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI11109218
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 1| 802.11n HT40, CH3 Temperature :120°C
Memo : Humidity .| 68 %

80 Level (dBuVim) Date: 2012-02.16

CLASS-B
J
40 |
5
L 4 ]
3
0 30 85. 140. 195, 250. 305
Frequency (MHZ)
Raad Ant Tab
Item Freg Value Factor Resultc Limit Margin Remark Fos Fos
MH=z dBu¥V dB,/m dBuV/m dBuV/m dB cm Deg
1 3 0 35.1% - 5 28.14 40,00 -11.86 Feak 100 360
2 80.653 36.36 =%.38 26.98 40.00 =-13.02 Peak 100 260
3 80.05 36.87 -18.63 1B.24 40.00 -21.76 Peak 100 360
4 170.25 39.41 -11.29 28.12 43.50 =-15.38 Feak 100 360
S 249.45 43.54 =13.50 30.04 46.00 =15.96 Peak 100 360
& 266.50 42 .69 -13.54 28.75 46.00 =-17.25 Feak 100 360
Hotes

l. Result = Read Valu= + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resplution bandwidch of test receiver/spectrum analyzer is 120HHz
and video bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at freguency below 1GHz.

4. All emiasion below 1GHz at 502.11k/g/n mode are all the same,sc the
802.11g/n mode chosen as represencacive in final cestc.

5. According to technical experiences, all spurious emission of 802.11g/n
mode at channel 1,6,11 or 2,6,9(for HT40) are almost the same below
1GHz,;soc that the channel 1 or 3(for HT40)was chosen as repressncative
in final test.

6. The data is worse case.
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““#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 1|1 802.11n HT40, CH3 Temperature 1 120°C
Memo Humidity .| 68 %
80 Level (dBuVim) Date: 20120216
CLASSB
4 b5 ’
40 2 3
1
0300 0, 580, 720, 860. 1000
Frequency (MHzZ)
Read ANT Tah
Item Freq Value Factor Result Limit Margin Remark Fos Fos
MH=z dBuV dB/m dBuV/m dBuV/m ds cm Deg
1 401.50 42,79 -9.02 33.77 46.00 -12.23 Peak 100 0
2 664,00 36.76 -0.22 36.54 46.00 -5.48 Peak 100 0
3 T721.40 32.59 3.595 36.58 46,00 -5.42 Feak 100 o
4 798.40 34.55 6.07 40.62 46.00 -5.38 QP 100 0
5 830.60 32.66 g.5% 41.25 46.00 -4,75 QP 100 0
[ 830,00 33.62 6.82 a2 .44 a6.00 -3.3 QF 100 0
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidcth of test receiver/apectrum analyzer is 120HHz
and video bandwidrh is 300kHz for Peak detection and Quasi-peak
detection at Irequency below 1GHzZ.

4, All emi=sion below 1GHz at E802.1lb/g/n mode are all the same,=c the
802.11g/n mode chosen as represencative in final cesc.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,%9(for HT40) are almost the same below
1GHz,so that the channel 1 or 3(for HT40)was chosen as representative
in final test.

€. The data is worse case,
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11n HT40, CH3 Temperature 20 °C
Memo Humidity 68 %
po Level (dBuV/m) Date: 2012-02-16
CLASS-B
CLASS-B [AVG)
49 1
01000 5800, 10600, 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Resultc Limic HMargin Remark Fos Fos
MH= dBu¥V dB/m dBu¥V/m dBuV/m dB cm Deg
1 4846.26 40.63 &.05 46.68 14 .00 =2 32 Feak 130 201

l. Result = Read Values + Factor

2. Factor = Antenna Factor + Cable Loas - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i=s 120EHz
and video bandwidth is 300kHz for Peak detecticon and Quasi-peak
detection at fregquency below 1GHZ.

4. The resoclution bandwidrch of test receiver/spectrum analyzer
and video bandwidth i= 3MHz for Peak detection at freguency
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidch is 3MHz (detector sample mode) for Average
detection at freguency above 1GHz.

&. The other emissions is too low to be measured.

7. The data i= wWworse case,.

ia 1MHz
above

o
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““#" CERPASS TECHNOLOGY CORP. Report No.: TEFI1109218
Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11n HT40, CH3 Temperature 20 °C
Memo Humidity 68 %

a7 Level (dBuV/im) Date: 2012-02-16
CLASS-B
CLASS-B (AVG)
49 1
03000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limic Margin Remark Fos FPos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4844.15 41.80 4.26 46.06 74.00 -27.594 Feak 130 58
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Losa - Amplifier

3. The resolution bandwidch of test receiver/speccrum analyzer is 120HH=z
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
decection at frequency below 1GHz,

4. The resolution bandwidch of tear receiver/speccrum analyzer is 1MHz
and video bandwidth i= 3MHz for Peak detection at frequency above
1GH=z.

5. The reasglution bandwidrch of teat receiver/speccrum analyzer is 1MHz
and wvideo bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

€. The other emissions i= too low to be measured.

7. The data is worae cass.
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“%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1109218
Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11n HT40, CH6 Temperature 20 °C
Memo Humidity 68 %
o7 Level (dBuVim) Date: 2012-02-16
CLASS-B
CLASS-B (AVG)
49 1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Facteor Result Limit Margin Remark Pos Pas
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4871.95% 40.85 &.55 47 .40 74.00 =-26.60 Feak 130 201
Hotes:

1. Result = Read Value + Factor
2. Facror = Antenna Factor + Cable Loas - Amplifier

%. The resplution bandwidch of test receiver/spectrum analyzer ias 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detesction at fregquency below 1GH=Z.

4. The resplution bandwidch of test receiver!specurum analyzer is 1MHZ
and video bandwidth is 3MHz for Peak detection at frequency above
iGH=.

5., The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz (decector sample mode) for Average
detection at frequency above 1GHzZ,

&. The other emissions is too loWw to be measured.

7. The data is worse case.
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““#” CERPASS TECHNOLOGY CORP. Report No.: TEFI11109218
Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11n HT40, CH6 Temperature 20 °C
Memo Humidity 68 %

- Level (dBuVim) Date: 2012.02-16

CLASS-B
CLASS-B [AVG)
49
l':I1lliw|lill 5800, 10600. 15400. 20200, 25000
Frequency (MHz)
Read Anc Tahb
Item Freg Value Factor Result Limic Margin Bemark Pos Fos
MHZ dBuv dB/m dBuV/m dBuV/m dB cm Dag
1 4874.95 40.93 4.74 45.87 74.00 -28.33 Peak 130 58
Hotes:

1. Besult = Read Value= + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidch of test receiver/spectrum analyzer is 120HHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resplution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidcth is 3MHz for Peak dectection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo pandwidch is 3MHz (detector sample mode) for Average
datection at Iregquency above 1GHZ.

€. The other emissions is too low to be measured.

7. The data is worae caae.
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“%#” CERPASS TECHNOLOGY CORP., Report No.: TEFI1109218
Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1|1 802.11n HT40, CH9 Temperature 1 120°C
Memo : Humidity .| 68 %
a7 Level (dBuVim) Date: 20120216
CLASS-B

CLASS-B (AVG)

49
" 1000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read ANT Tab
Item Freq Value Factor Result Limit Margin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4904.98 40.860 12 47.72 74.00 -26.28 Peak 130 201
Notes:

l. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resglution bandwidch of test raceiver/spectrum analyzer is 120HHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above

1GH=z.

5, The resgplution bandwidth of tTest receiver/spectrum analyzer is 1MHZ
and video bandwidch is 3MHz (detector sample mode) for Average

decection at frequency above 1GH=z.
6. The other emissions is too low to be measured.
7. The data is worase case,
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11109218

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11n HT40, CH9 Temperature 20 °C
Memo Humidity 68 %
o7 Level (dBuV/m) Date: 20120216
CLASS-B
CLASS.B [AVG)
49 1
1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Fregq Value Factor Resultc Limitc Margin Remark Fos Fos
MEHz dBu¥V dB/m dBuV/m dBuV/m dBs cm Deg
1 4904.153 81.36 5.1% q86.30 T4.00 =-27.50 Feak 130 =8
Hotes

1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The reaclution bandwidth of teat receiver/spectrum analyzer is 120EH=z
and video bandwidch is 300kHz for Peak detection and Quasi-peak

detection at freguency below 1GHz.

4., The resplution bandwidth of tesat receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at freguency above

1GHz.

5. The resglution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average

detection at frequency above 1GHZ.
The cother emissions is too low to be measured.
7. The data is worse casae.
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